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Parts List: Stand Assembly
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Index No. Part No. Description Size Qty
T, PJ1285-101............. S AN ..o 1
2, TS-0680041 ............ Flat Washer..........ccooviiiiiiien /8 4
K T TS-0720091 ............ Lock Washer .........ccocoveviiiiiiiiin B/8 4
R, TS-0060051 ............ Hex Cap SCrew ......coevviiviiiiiieveeeeeee 3/87-16X1" i 4
5o 6292491 ......ccenvn.. CoVver, DUSt ChULE .....ceinieci e 1
B TS-081C022............ Machine Screw, Pan Head, Phillips.............. #10-24x3/87 ... 5
VAV 6292493.................. Motor Assembly, Motor With Pulley.............. 3HP, 3Ph ..o 1
................ 6295366..................Motor Assembly, Motor With Pulley.............3HP, 1Ph .........................1
< T 6292494 .................. Plate, SWItCH ... v 1
S I 6295112..ccccenenn. Contactor.......coceuiiviiieie TPh e, 1
................ 6292495..................Contactor ............coeeeeveiiiiiiiiiieeieeee 3P 230V 1
................ PJ1285-109.............Contactor............coceeevieiieeieiiiiciiieeeen 3P0, 460V
10, PJ1285-110............. Clamp ... BPhe 3
................ PJ1285-110A..........ClamP ......cccooveeeiiiieeeiieeeeieeeeeeeeeeee APl
M 6292497 .......cenvn.. BOX, JUNCHION. ...t 1
12 6292498.................. Strip, TermMiINal........ooiiie e 1
13, TS-081C062............ Machine Screw, Pan Head, Phillips ............. #10-24x17 oo 2
14............ TS-0720051 ............ Lock Washer ........ccccoovvviiiiiiiiiin 10, 2
15 .. PJ1696-211............. Y71 (] 1
16 PJ1285-116............. (0o o TR I T ] 1
17 . TS-0720071 ............ Lock Washer .......c..oovviiiiiiiiciieeieeeeeee, 1A i, 9
18, TS-0050011 ............ Hex Cap SCrew ......cccovviiiiiiiiiiiiiieeieeeii 1/47-20x1/2" oo, 7
19, 6292507 ........c...en... CoVEL, PUIBY ... 1
20....cicenn.. 6292508.................. 7o) | N 3
22, TS-0561031 ............ HeX NUL......oe e, 3/8°-16...cceiiiiiii 6
23, TS-059303 .............. Cap NUE .. 3/8"-16 ... 3
24............ 6292510.....cccccenvene.. [ Lo To] R A eTo <Y1 A 1
25 . 6292511 i Handle ASSEmMDIY ... 1
26............ PJ1285-126............. WaShEr .....coeieiee e, 3/8"x3/4 OD......cceevnevnan. 1
27 unn..... PJ1696-210............. RS TTZ1 (] 1Y o o 1
28....con.... TS-1533052 ............ Machine Screw, Pan Head, Phillips.............. MSXT16.....oeeiieeeeen, 2
29.. . PJ1285-129............. YTV (] 1O o R 1
30............ PJ1285-130............. Motor Cord.........ovveeiiiieiiieiicieeeeeeeee, TPh e, 1
................ PJ1285-130A...........Motor Cord...........cccovveeeeeiiiiiiieeieeeen 3P
31, PJ1285-131............. Power Cord........oovuiiiiiiiiiieeieeeeeeeeee TPh e, 1
................ PJ1285-131A...........Power Cord............coevvvevveiieeiieeiiineen 3P
32 3312341 ... Powermatic LOgO ......ccuuuiiiiieii e 1
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Parts List: Table Assembly

Index No. Part No. Description Size Qty
Tois 6292525........cun BaSE i 1
2, 6292526.................. Bar, Table RaiSing LinK ..........coouiiiiie e 2
K T 6292527 ......cvveennn 5 = Tor (=Y 2
4o, TS-0680041 ............ Lock Washer .........ccooovvviiiiiiiiiieeceeeee, 387 i 8
S T TS-0209051 ............ Socket Head Cap Screw ...........ccceviieevennnnnn. 3/87-16X17 oo 4
S T 6292530......cccevunnenes BUSKNING ... 8
T 6292531 ......cciiieens T8 o] oo ) o 8
S F 6292532......cccevnnennn. BUSHING ... e 8
S I 6292533......cccevnnns AXIS, PIVOT ... 4
10 s 6292534 ........ccuun.. SCIBW ettt ettt e e et 2
MM TS-0680061 ............ Flat Washer.........cccooviiiiiiii e, 127 i 2
12, 6292536........ccuunnne. HaNAWNEE ... 2
13 6292537 ....cccvvei HANAIE e 2
4. TS-0209061 ............ Socket Head Cap Screw ..........occeevveevennnnnn. 3/87-16x1-1/4" ... 4
15 . TS-1490041 ............ Hex Cap SCrew .......ccocoevveeeeviiiieeeeieeeeeiinn M8BX25......oiiiiiiiiiiieee, 2
16, TS-1540061 ............ HeX NUL ..o, M8 oo, 4
17 e, 6292540................. [ To) o TP 2
18 6292541 .......ccevnnn. AXIS, PIVOL ... 8
19 . TS-0208071 ............ Socket Head Cap Screw .........ococoiveeiiaennnnn. 5/167-18x1-1/4"................. 8
20 6292543.........cennetl Bar,Table Raising Link ... 2
21 . 6292544 .................. AXIS, PIVOT ... 4
22 6292545................. TSP 8
23 TS-0561031 ............ HEX NUL....iii e 3/8"-16..ceeiiei, 24
24............ 6292547 ......cccuun. TUD e 2
25 6292548................ ST o] oo PSP 4
26.....c...... PJ1696-509............. Spring Holding BOlt..........coooiii 4
27 e 6292550.......cccuunenees Straight Cutterhead ASSembIly ..........coooiiiiiiiiiii e, 1
................ PJ1285-600.............Helical Cutterhead Assembly.............cccooiiiiiiiiiiiieee 1
28..ccoennn TS-1491041 ............ Hex Cap SCrew .......oooveveiiieiiiiieeciieeeeei, MTOX30..cenieeiiiieeeiiieees 2
29 6292551 ......ccoeeeenies 101 =Y=To I 1= o 1
30 6292552......ccceeeeninns [T o T =T o) [ P 1
3. TS-1505061 ............ Socket Head Cap Screw ..........coeevvvvineinnnnnn. M10x40......cccoveiiiiieenn, 8
32 i, 6292554 ...l DEflECtor, DUST..... .o 1
33, TS-081C062............ Machine Screw, Pan Head, Phillips ............. #10-24x1" .o 5
34 TS-0680011 ............ Flat Washer.........cccooviviiiiiiec, 3167 5
35 TS-0560071 ............ HEX NUL....oii e #10-24 ..o 5
36...ccccunn.. 6292558..........uune Outfeed Table ........oooiiie e 1
37 . 6292559.......ccccceennens Lip, TAbIE ... 1
38 6292560.................. Guard ASSEMDIY ... 1
39 TS-2361101 ............ Lock Washer .........ccooovvviiiiiiiiiieecieeeee, MTO .o, 2
40............ PJ1285-240............. 01101 2= PR 1
41 PJ1285-241............. SCaIE ..oee e 1
42 . TS-0680011 ............ Flat Washer.........cccooviviiiiiiiieeeeee, 3167 i 1
43............ TS-081C022............ Machine Screw, Pan Head, Phillips.............. #10-24Xx3/8” ... 1
44 ............ TS-0680041 ............ Flat Washer.........cccoovvviiiiiiiieeee, 3187 i, 24
45............ TS-0271051 ............ Socket Set Screw .........coveeiiiiiiiiiii 3/87-16x1/2".ccoeiien 4
46............ TS-0271031 ............ Socket Set Screw .........covveiiiiiiiiiii 3/87-16x3/8"....cccveeeeienann. 4
47 .o TS-0561011 ............ HEX NUL....ii e 1/47-20. i 4
48............ 6285917 ...eeeeviin PUSR BIOCK ... e 2
49............ PJ1285-249............. Set SCreW ......veiiiiiiiiee e MBX35.....viiiiiiieeiiieeee, 2
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Parts List: Motor Pulley Assembly

Index No.

Part No.

6292512......ceviienenns
6292512-MF............
6292512-MFC .........
6292563..........cccc.
6292563-MF............
6292563-MFC .........
6292563-CS ............
6292563-SC ............
6292563-RC............
6292513.........ccc
6294246..................
TS-1525011 ............
6292515.......cvviininns
TS-0680041 ............
TS-0720091 ............
TS-0060081 ............
TS-0561031 ............
6292520..................
6292521..................
TS-2360121 ............
TS-1540081 ............
TS-1525021 ............

Description

Motor Fan (not shown) .............ccceiieeiennnnnn.
Motor Fan Cover (not shown) .....................
Centrifugal Switch (not shown) ...................
Starting Capacitor (not shown) ....................
Running Capacitor (not shown) ...................

Bracket, MOtOr.........ccovviviiiiiiiicieceeeee
Flat Washer......ccooviiiiiie,
Lock Washer .......oooeieieiiiie e
Hex Cap SCrew ........ooveveiiieiiiiiieceiieeeeeee,
HeX NUL.....co e
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Size Qty
BHP3Ph ..o 1
........................................ 1
........................................ 1
BHP1Ph ..o 1
........................................ 1
........................................ 1
........................................ 1
400MFD, 250VAC............. 1
50uf, 350VAC......c.ccceune... 1
BPhee 1
TPh. e, 1
MAOXT10..enieeeieeeeeeee 1
........................................ 1
B/8 3
B/8 6
3/87-16X1-3/4" ... 3
3/8%-16 ... 3
........................................ 1
........................................ 1
MA2 e 2
MA2 oo 8
MAOXT2 oo, 1
A-B3. e, 2
A-B5. i, 2
8mmx 7mm x 55mm ......... 1
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Parts List: Cutterhead Guard Assembly

Index No. Part No. Description Size

T 6292581........ccceeneens Ledge, Rabbet.........cccooviiiiiiii e,
2 6292582................. GUAN c.eee e
S 6292583..........0un.. Shaft...oeee
SO 6292584 ................ SPFING ettt
B 6292585..........0..... Collar, Shaft .........coiiiiiii e
C J TS-0271071 ............ Socket Set SCrew .........coveeviiiiiiiiiiieee, 3/87-16x3/4”
T, TS-0267071 ............ Socket Set SCrew .........covveviiiiiiiiiiee, 1/47-20x3/4”
< J TS-0561011 ............ HEX NUL....iiic e 1/47-20.......
S IO 6292589........cc0unnne KNOD .
10 s TS-0720091 ............ Lock Washer .........coooeviiiiiiiiiiiieecieeeee, 3/8"..nn
T TS-0209031 ............ Socket Head Cap Screw ..........cccoeeevvneiennnnn. 3/87-16x3/4”
12, TS-0680041 ............ Flat Washer.........cccooviiiiiiiiiee, 3/8" e
13, 60B-272 ........ceeen Warning Label..........ooooiiiiii e
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Parts List: Straight Cutterhead Assembly

Index No.

Part No.

6292550.....
6292561 .....
PJ1696-002
BB-6204Z7.
PJ1696-005
BB-6206ZZ.
6292566.....
TS-1490031
TS-1503051
6292572.....
6292573.....
6292574 ......
TS-2361101
TS-1491021
6292577 .....
6292535.....
6292579.....
6292580.....
PJ1696-004
PJ1696-006

PJ1285-KSGA .........

PJ1285-520
PJ1285-521
TS-1482051
TS-2361061

Description Size Qty
Cutterhead Assembly (Items 1 thru19)......... oo,
CUErNEAd ... 1
Left Bearing HOUSING .......uiiiiiiiieii e 1
Bearing ... 6204ZZ ........iviiiinn 2
Right Bearing HOUSING .......coouuiiiiiiiie e 1
Bearing ..., 6206ZZ .......oeiieiiiiaiennn 2
Bearing Washer ... ... 1
Hex Cap SCrew .........coovvveiiiiiiiiiiiiciee, M8X20......c.ceeviiie, 1
Socket Head Cap Screw ..........cccoeeeeveeennnni. MBX20........cueeiiiiieiieeinns 6
PUIBY ... e 1
KBY et 8mmx8mmx60mm ............ 1
PUEY WaSHET ... e 1
Lock Washer ..........coovvieiiiiiiiiiiiicei, MAO0 .o 1
Hex Cap SCrew ........oovevviiieiiiiieeeiiieeeeein M10X20.....cceeeiieiiieeii, 1
ST o] oo SRR 6
KNife (St Of 3) ... 1
Gib, Knife(set Of 3)... .o 1
GID SCIEW ... 18
Left Bearing Cap Plate .........c.uuiiiiiiiiii e 1
Right Bearing Cap Plate..........oooouiii e 1
Knife Setting Gauge Assembly (Items 20 thru23) ..........ccoovveviiiieenrennnnn. 1
HaNAIE ... . 1
Setting GaUJE ....covniiii e 2
Hex Cap SCrew ......cccovvveviiiiiiieiieeeieeei MBX25.......ccuveiiiieiiieei, 2
Lock Washer ..........ccoovviiiiiiiiiiieieee, MG ..o 2
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Parts List: Helical Cutterhead Assembly

Index No. Part No. Description Size Qty
................ PJ1285-600.............Cutterhead Assembly (Items 1 thru22)......... c.c.coiiiiiiiiii i,
T, PJ1285-601............. L2111 (=T Y- To [ 1
2 PJ1696-002............. Left Bearing HOUSING .......uiiiiiiiiiii e 1
S BB-6204Z7.............. Ball BEaring.......c.uuuiiiieeeiieiiiiiiee e 6204ZZ ..o, 2
SO 6292566.................. Bearing Washer ... ... 1
[ T TS-1490031 ............ Hex Cap SCrew ......cooevviiiiiiiiiiieeeeee MBX20.....uieeiiiiieeeeeeene, 1
T PJ1696-004............. Left Bearing Cap Plate .........c..uiiiiiiiiiii e 1
8. TS-1503051 ............ Socket Head Cap Screw ..........coeeevevineinnnnn. M6x1.0Px20L ................... 6
S I PJ1696-005............. Right Bearing HOUSING .......uiiiiiiiiiiiie e 1
10 BB-6206Z7.............. Bearing .....oooeviiiei 6206ZZ .......oivevaaieinnn. 2
Mo PJ1696-006............. Right Bearing Cap Plate.............ooiiiiiii e, 1
12, 6292573..........c...... KBY it 8mm x 8mm x 60mm ........ 1
13 6292572.......ccceeeee Cutterhead ShEave ............uuuiiiiiiiiiiii e 1
4. 6292574 ........c.ue.. Pulley WasSher ... 1
15 s TS-2361101 ............ Lock Washer .........coovvviiiiiiiiiiiicieec, MT0.iii e, 1
16 TS-1491021 ............ Hex Cap SCrew ........ocvevviiveiiiiieeeiiieeeeein, M10X20......cceieeeiiiaeeeeeee 1
17 PJ1696-010............. LT o SRR 44
18, PJ1696-011............. Carbide Insert Knife-Rabbet (Sold in pkg of 2) ........ccoveiiiiiiiiiiiiin. 2
19 s 6400013......cccevvneeees Carbide Insert Knife (Sold in pkg of 10) ......ccouiiiiiiiiiiiiii e, 42
20............ PJ1696-012............. GID NUE L. 44
21 . PJ1696-013............. GID SCrBW .. 44
22 PJ1696-015............. GIb PN D2X8B oo 88
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Parts List: Fence Assembly

Index No. Part No. Description Size Qty
T 6292592.......cccceuni.n. SUPPOIt, FENCE....ccouiiii e 1
2, 6292593.......cccceenens BracCket ... ..o 1
K T 6292594 .................. (070) V2] o T €Y= o 1
4o, 6292595................ (TN o ISP 1
S T TS-1503031 ............ Socket Head Cap Screw ...........cccevieeeiennnnn. MBX12....eiiiiiiiieiieeee, 2
T TS-1550071 ............ Flat Washer.........cccoooeviiiiiiiiee e, MTO . 4
T oeeieninnnnn TS-2361101 ............ Lock Washer .........ccoveviiiiiiiiiiieeeceeeee, MTO . 4
< F TS-1491041 ............ HexHead Bolt.........cooviviiiiiiiie, M10X30 ..., 2
S I TS-1505041 ............ Socket Head Cap Screw ..........cccoeeeeveiennnnl. M10X30 ..o 2
10 6292601 ........ccvnnenee. Shaft,GBAI ....u i 1
MM 6292602.................. HaNAWNEE ... e 1
12, 6292603............n...e. LOCK HaNAIE ... 1
13 6295358......cccevnnenee. 1070 - U 1
4. 6292604.................. BOI e 1
15 . TS-0720111 ............ Lock Washer .........cccocovviiiiiiiiiiieiceeeeen, 12 i 2
16, 6295886.................. Socket Head Cap Screw ...........cccoveeevennnnnn. 1/27-12NCx1-1/4".............. 2
17 enn. 6292605.................. Bracket, FENCE .......oeiiie e 1
18 . 6292606.................. T8 o] oo ) o 1
19 6292607 ..........oun..... T PP 6
20....c..iil. TS-1523061 ............ Socket Set Screw ......coooviiiiiiii MBX20......c.cceiieiieiaennn, 2
21 . TS-1540061 ............ HEX NUL ... MB .o 4
22 TS-1490031 ............ Hex Cap SCrew ......cccouveiiiiiiiieiiiieeieeeii MBX20......cceeveiiiieeiieeenn, 2
23 6292611 ... Bracket, Lefl. ..o 1
24............ 6292612.....cccevvnnennes Bracket, RIGht .........oiiiiiii e 1
25 6292613......cccevnnennes RS = | 1 S UPPTN 1
26............ TS-2360121 ............ Flat Washer..........cccooooiiiiiiiiiiiecec M12. e, 2
27 oo 6292615..........0unn.e. LOCK HaNAIE ... e 1
28 TS-2331121 ............ Cap NUt ... M12. e, 1
29, 6292823..........0un.. Spring Pin ..o, 10157 0 F 1
30, 6295359........cccu..... Clamp,REAN ... .. 2
31 6295360........cccenn... NG o 1
K TS-1540081 ............ HEX NUL....iiiee e M12. e, 1
33 6295362........cc0unnn.e. ROG . e 1
34 6292540........ccuun.... KINOD e 1
35 6295364 .................. =] o QP 1
36...cccennn.. 6295365........cc0unneee. BUSNING ... 1
K S TS-2361081 ............ Lock Washer .........coovvviiiiiiiiiiiiicieeec, M8 . 1
38 TS-1490061 ............ Hex Cap SCrew .......coooveveiiveiiiiieeeiiieeecee MBX35...coviiiiiiiieeeieee 1
39 PJ1285-739............. L0701V PSPPSR 1
40............ PJ1696-105............. BIOCK .ot 1
41 TS-1501051 ............ Socket Head Cap Screw ...........cccevieeeiennnnn. MAX16.....ieieiieeiiiieee, 1
42 . TS-1523041 ............ Socket Set Screw ........ccooeiiiiiiiiiiii MBX12.....eiiiiiiiiieeen, 1
43............ TS-1540071 ............ HEX NUL ... MTO ., 1
44 ............ TS-1550061 ............ Flat Washer.........cccoooiviiiiiiieeee, M8 .o 1
45............ TS-1490061 ............ Hex Cap SCrew ......cccovvviiiiiiiiieiiieeieee MBX35.. ..., 2
46............ TS-1505021 ............ Socket Head Cap Screw ..........cccoeeeeveiennnnn. M10X20......ceeieeiiieeinnnnes 4
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Electrical Connections — 1 Phase
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Electrical Connections — 3 Phase
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